Menu
Logo Discovery UTV

Drive assembly-1000

 

Ref.

1

Name

Front axle assy F4/1-1

Part(s) quantity

1

Price / Prix

1'575.00

Add an amount

Ref.

2

Name

Elastic pin Ø 8x40 F4/2-1

Part(s) quantity

4

Price / Prix

2.00

Add an amount

Ref.

3

Name

Front output shaft assy l=F4/3-1

Part(s) quantity

1

Price / Prix

318.00

Add an amount

Ref.

4

Name

Circlip for hole 55 F4/4-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

5

Name

Bearing 6006-zrs F4/5-1

Part(s) quantity

2

Price / Prix

21.00

Add an amount

Ref.

6

Name

Base for intermediate strut connecting shaft F4/6-1

Part(s) quantity

1

Price / Prix

78.00

Add an amount

Ref.

7

Name

Hexagon bolt m10x1.25x50 F4/7-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

8

Name

All-metal hexagon flange facing locknut m10×1.25 F4/8-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

9

Name

Intermediate strut connecting shaft F4/9-1

Part(s) quantity

1

Price / Prix

78.00

Add an amount

Ref.

10

Name

Middle output axle assy l=535mm F4/10-1

Part(s) quantity

1

Price / Prix

230.00

Add an amount

Ref.

11

Name

Steel cable baffle ring F4/11-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

12

Name

Rear output axle assy l=348mm F4/12-1

Part(s) quantity

1

Price / Prix

230.00

Add an amount

Ref.

13

Name

Rear axle assy F4/13-1

Part(s) quantity

1

Price / Prix

1'265.00

Add an amount

Ref.

14

Name

Mounting frame for differential lock stayguy F4/14-1

Part(s) quantity

2

Price / Prix

3.00

Add an amount

Ref.

15

Name

Hexagon bolt m6x12 F4/15-1

Part(s) quantity

4

Price / Prix

2.00

Add an amount

Ref.

16

Name

All-metal hexagon flange facing locknut m12×1.25 F4/16-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

17

Name

Hexagon bolt m12x1.25x115 F4/17-1

Part(s) quantity

4

Price / Prix

3.00

Add an amount

Ref.

18

Name

Hexagon bolt m8x60 F4/18-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

19

Name

Spring base F4/19-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

20

Name

Reverse spring 1 F4/20-1

Part(s) quantity

2

Price / Prix

3.50

Add an amount

Ref.

21

Name

Handle for differential lock F4/21-1

Part(s) quantity

2

Price / Prix

36.00

Add an amount

Ref.

22

Name

All-metal hexagon flange facing locknut m8 F4/22-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

23

Name

Hexagon bolt m8x20 F4/23-1

Part(s) quantity

4

Price / Prix

2.00

Add an amount

Ref.

24

Name

Bracklet of reverse handle F4/24-1

Part(s) quantity

2

Price / Prix

6.00

Add an amount

Ref.

25

Name

Reverse spring 2 F4/25-1

Part(s) quantity

2

Price / Prix

3.00

Add an amount

Ref.

26

Name

Differential lock stayguy F4/26-1

Part(s) quantity

2

Price / Prix

28.00

Add an amount

Ref.

27

Name

Gum cover for reverse handle F4/27-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

28

Name

Rubber tube F4/28-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount

Ref.

29

Name

Clamp F4/29-1

Part(s) quantity

2

Price / Prix

2.00

Add an amount


Product

DISCOVERY UTV CANADA 2020 © All rights reserved